Presentation is loading. Please wait.

Presentation is loading. Please wait.

Release 01/10/051 DUCOSUN F WITH FIXED COVERPLATES ASSEMBLY INSTRUCTIONS.

Similar presentations


Presentation on theme: "Release 01/10/051 DUCOSUN F WITH FIXED COVERPLATES ASSEMBLY INSTRUCTIONS."— Presentation transcript:

1 Release 01/10/051 DUCOSUN F WITH FIXED COVERPLATES ASSEMBLY INSTRUCTIONS

2 Release 01/10/052 PART LIST Coverplate 100F Type IV-45° Left (101601) Coverplate 150F Type IV-45° Left (101231) Coverplate 100F Type IV-45° Right (101611) Coverplate 150F Type IV-45° Right (101621) Coverplate 100F Type IV-0° (101591) Coverplate 150F Type IV-0° (101341)

3 Release 01/10/053 PART LIST Coverplate 200F Type IV-45° Left (101361) Coverplate 250F Type IV-45° Left (101851) Coverplate 200F TypeIV-45°Right (101641) Coverplate 250F Type IV-45° Right (101871) Coverplate 200F Type IV-0° (101351) Coverplate 250F Type IV-0° (101841)

4 Release 01/10/054 PART LIST Coverplate 300F Type IV-45° Left (101381) Coverplate 350F Type IV-45° Left (101721) Coverplate 300F Type IV-45° Right (101661) Coverplate 350F Type-45° Right (101731) Coverplate 300F Type IV-0° (101371) Coverplate 350F Type IV-0° (101711)

5 Release 01/10/055 PART LIST Coverplate 400F Type IV-45° Left (101411) Coverplate 400F Type IV-45° Right (101751) Coverplate 400F Type IV-0° (101401)

6 Release 01/10/056 PART LIST Aerofoil 100F (101481) Aerofoil 250F (101801) Aerofoil 150F (101121) Aerofoil 300F (101111) Aerofoil 200F (101101) Aerofoil 350F (101491)

7 Release 01/10/057 PART LIST Aerofoil 400F (101131)

8 Release 01/10/058 PART LIST hexagon head bolt M8x14DIN933 (100338) T-Bolt M8x20 (733101) Rectangle thin nut M8 (101196) Washer M8 (100346) countersunk head thread forming screw M6x30 DIN 7500-MZ (102007) Check nut M8 DIN 985 (100312)

9 Release 01/10/059 ASSEMBLY Assembly of the coverplates to the aerofoils. Assembly of the coverplates (101231) and (101621) left and right to the aerofoils with countersunk head thread forming screw M6x30 (102007) ATTENTION: Use grease and an electric drill of min. 12V.

10 Release 01/10/0510 ASSEMBLY Prepare the rafter. Drill every +/- 350 mm.

11 Release 01/10/0511 ASSEMBLY Dilatation joint min 2mm/m of aerofoil length between rafter and wall. step1: drilling of holes in the wall. step2: assembly of plugs into the wall. step3: place screws in rafter and in wall. step4: chocking of rafter until the desired margin is reached. step5: hitching of screws. step6: sealing with silicon.

12 Release 01/10/0512 ASSEMBLY step3: place screws in rafter 50/12 and in wall.

13 Release 01/10/0513 ASSEMBLY Assembly of aerofoils to the rafter with T-Bolts.

14 Release 01/10/0514 ASSEMBLY Assembly of aerofoils to the rafter.

15 Release 01/10/0515 ASSEMBLY Assembly of aerofoils to the rafter.

16 Release 01/10/0516 ASSEMBLY Assembly of aerofoils to the rafter with rectangle thin nuts M8. Assemble rectangle thin nut M8 in rafter 50/12.

17 Release 01/10/0517 ASSEMBLY step3: place screws in rafter with rectangle thin nuts M8 and in the wall.

18 Release 01/10/0518 ASSEMBLY Dilatation min 2mm / metres of aerofoil length.

19 Release 01/10/0519 ASSEMBLY Assembly if the rafter is OPEN at the top. Fitting of hexagon head bolt M8 x length 14 with washer M8 and rectangle thin nut M8.

20 Release 01/10/0520 ASSEMBLY Assembly of the aerofoils to the rafter with rectangle thin nut M8. Fitting of hexagon head bolt M8 with washer M8 and rectangle thin nut M8.

21 Release 01/10/0521 ASSEMBLY Assembly of the first aerofoil with rectangle thin nut.

22 Release 01/10/0522 ASSEMBLY Assembly of the first aerofoil with rectangle thin nut

23 Release 01/10/0523 ASSEMBLY Assembly of the first aerofoil with rectangle thin nut

24 Release 01/10/0524 ASSEMBLY Assembly of the first aerofoil with rectangle thin nut

25 Release 01/10/0525 ASSEMBLY Assembly of the first aerofoil with rectangle thin nut

26 Release 01/10/0526 ASSEMBLY Assembly of all aerofoils with rectangle thin nut

27 Release 01/10/0527 ASSEMBLY Assembly of the aerofoils to the rafter.

28 Release 01/10/0528 Coupling of aerofoils DUCOSUN F With fixed Coverplates

29 Release 01/10/0529 PART LIST Coverplate 200F Type II (101261) Aerofoil 200F Connection set Aerofoil 300F (101201) Connection set Aerofoil 200F (101191) Connection set Aerofoil 350F (101521) Connection set Aerofoil 250F (101861) Connection set Aerofoil 400F (101211)

30 Release 01/10/0530 PART LIST Countersunk allanheadscrew M5x20 RVS A2 Checknut M8 DIN 985 (100312) Washer M5 DIN125 RVS A2 (100339) Open bushing MCM MM

31 Release 01/10/0531 COUPLING OF AEROFOILS Assembly fixed Tap Assembly shaft fixed tap Ø14 L=100 in adjustable bushing Ø29/75 with countersunk allanheadscrew M5x20 and Washer M5 (100339). Attention: fix countersunk allanheadscrew with loctite.

32 Release 01/10/0532 Coupling aerofoils 200F Fix the fixed tap in aerofoil 1 and close the aerofoil off with coverplate type II and countersunk head thread forming screw M6x30 (102007) (screw first the outside screw in). Fix in aerofoil 2 an adjustable bushing Ø29/75, and close with coverplate type I and countersunk head thread forming screw M6x30 (102007) (screw the outside screw first). Attention: use grease and an electric drill of min. 15V.

33 Release 01/10/0533 ASSEMBLY Aerofoil 200F ATTENTION when assembling: provide tolerance for dilatation.

34 Release 01/10/0534 Coupling aerofoils 250F, 300F, 350F en 400F Assemble Spring tab on Couple Coverplate with Countersunk allanheadscrew M5x20 and washer M5. Assemble Aerofoil 1 and Couple Coverplate with countersunk head thread forming screw M6x30 (102007). Open bushing in Aerofoil 2, Couple Coverplate + countersunk head thread forming screw M6x30 (102007). (screw first the outside screw in, use grease and an electric drill of min 12V ) Assembly of bushing MCM mm.

35 Release 01/10/0535 Coupling of Aerofoils 250F, 300F, 350F en 400F ATTENTION when assembling: provide tolerance for dilatation.


Download ppt "Release 01/10/051 DUCOSUN F WITH FIXED COVERPLATES ASSEMBLY INSTRUCTIONS."

Similar presentations


Ads by Google